Bay Area Compliance Labs Corp.

FCC PART 15.407
TEST REPORT

For

SZ DJI TECHNOLOGY CO,, LTD

14th floor, West Wing, Skyworth Semiconductor Design Building NO.18 Gaoxin South 4th Ave,
Nanshan, Shenzhen, Guangdong, China

FCC ID: SS3-CS5501702

Report Type: Product Name:
Original Report CrystalSky(5.5 inch)

Kepn A

Test Engineer: Kevin Hu

Report Number: RDG170212007C

Report Date: 2017-03-27
Henry Ding

.._.fL -'.',I’??? 1L ';1‘-;,}!
i EMC Leader "
Reviewed By:

Test Laboratory: Bay Area Compliance Laboratories Corp. (Chengdu)
5040, HuiLongWan Plaza, No. 1, ShaWan Road,
JinNiu District, ChengDu, China
Tel: 028-65523123, Fax: 028-65525125
www.baclcorp.com

Note: This test report was prepared for the customer shown above and for the device described herein. It may not
be duplicated or used in part without prior written consent from Bay Area Compliance Laboratories Corp.
(Chengdu). Any unauthorized alteration, forgery or falsification of the content or appearance of this document
is unlawful and offenders may be prosecuted to the fullest extent of the law.This report was valid only with a
valid digital signature.




Bay Area Compliance Laboratories Corp. (Chengdu)

TABLE OF CONTENTS

GENERAL INFORIMATION ...ttt ettt et et e s et e e s at e saeeseteesaeeesaeesabeesaseesbessateesasassteesbesssessbeesabeesreesareeas 4
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) ..ottt 4
(@ =0 (o LY =S 4
RELATED SUBMITTAL(S)/GRANT(S) ...utetetettriseeresttssesesesesessesesesessesesesessesesessssesesesessesesesessssesessssssesessssssesenessssesesesssnas 4
TEST METHODOLOGY .veeivviieteeiteeeteeeetesesessseseasessssesssssessesssessssssasessssesssesssessasesssesaasessssesssesensessnsesssesssessneesstessnsessnees 4
MEASUREMENT UNCERTAINTY otiiiitttiiiittiieiittisiittesiassessssssessssssssassesssssssssssssssssssssssesssssssssssssssssssassesssassssssssssssssssssssses 5
LIS X 1 1 27RO 5
SYSTEM TEST CONFIGURATION ...ttt sttt et st et e e eae s st e sbesestessasessbesennessnsessbesenressnes 6
DESCRIPTION OF TEST CONFIGURATION ....uuviiiitieeietteteeiteessistesssbesssssaessssssssssssesssassssssssssssossssssssesssaressssssssesssseessanes 6
EUT EXERCISE SOFTWARE .....cccitiiitiiitieeetiesiessstesstsssessstesasssssssssabesssesaassssstessssssssssssssassssssessasesssssssessssessssssssesssensnns 6
EQUIPMENT IMODIFICATIONS .....tiiiteiiteeeteeeeeeteeeateesseesbesssaesssesssbesasessssessssesasseessessssesasessnsesansesasesansessnsesasesssesssensnes 8
BLOCK DIAGRAM OF TEST SETUP ...eviitieitiectteetie ettt e seesetessstssstessebesssesssssstessssssssessssesasssssessabessssssbessstessssssssessssesnes 9
SUMMARY OF TEST RESULTS ... ..ottt ettt ettt e s st e s st e s ste s saeeesbessbessasessbessbessaeessbessnsassaenessenans 10
FCC §15.407 (f) & §1.1310 & §2.1093- RF EXPOSURE ...........ccocoiiiiiiiicesreteee et 11
APPLICABLE STANDARD ......ceiuiitteittieettsessesstsessesessessssseasesassesssseeasesassesssseasessnsessssssssessssesssssessessnsessssessessnsessesansesans 11
LSS {1 U T 11
FCC §15.203 — ANTENNA REQUIREMENT ...........ccooiiiiieceeeee ettt st 12
AAPPLICABLE STANDARD ... 0ceitiiiteiiteesttesessssessitesssessssessstesasessssessstesasssasesssssasssassessssesssssassesssbesssessssesssesssessssesssenan 12
ANTENNA CONNECTOR CONSTRUCTION .....vviitititeeiteeestesessesssesessessssesssessssessssesssessssessssssssesessesssesssessnsessssssssessnsessns 12
FCC §15.209, §15.205 & §15.407(b) (1) (6) (7) —-UNWANTED EMISSION ............ccoooiiiiee e 13
AAPPLICABLE STANDARD ... cceitieiteiitiesttesesassessistssssssssesstesassssssessstesassssasessssssassssssessssesasssssesssbesssessasesssbesssessssesssenn 13
MEASUREMENT UNCERTAINTY Letiiitteeiiiteetiiseeeeisseeeisressasesesasssssssssesssssssssassessassssssssssssssssesssasssssassessssssesssssssssssesssans 14
L O T 1 14
EMI TEST RECEIVER & SPECTRUM ANALYZER SETUP ...ooiiitiiitii ittt cetesste s st saesssaessatssaessatesssessabessaessssessnnessaenan 15
LSS 210 1 = o 10 TR 15
CORRECTED AMPLITUDE & IMARGIN CALCULATION .....uviiitieiitieitissteeestisssassssessstessssssssessssssssssssessssessssssssessssnsssessnes 16
TEST EQUIPMENT LIST AND DETAILS ..ctiiitticetiseitee sttt et s etessteeeetessaaessaesssbessasessbessabessssesssesensessssessbessnsessnessssessnsenans 16
LSS 0 N 17
FCC §15.407(b)—OUT- OF-BAND EMISSIONS ..........ccoooi ittt st 23
APPLICABLE STANDARD .....cceiuiitteittieettsestessteessesessessssseasesessesssseeasesassesssseasessssessssssssessssesssssessessnsessssessessnsessesansesans 23
TEST PROCEDURE ....ocvtiitcictic ettt st bbb b bbb bbb bbb s bbb bbb b st 23
TEST EQUIPMENT LIST AND DETAILS .uviiiiittiiiiitiieiitie st seetteessbteessabaessasbessesbsessssssssssbesssabasssassssessssssssssessesesessnsnns 24
LSS 0 N 24
FCC §15.407(a) —EMISSION BANDWIDTH ..........coooi ittt sne e nnesneas 33
AAPPLICABLE STANDARD ... cceitieiteiitiesttesesassessistssssssssesstesassssssessstesassssasessssssassssssessssesasssssesssbesssessasesssbesssessssesssenn 33
TEST EQUIPMENT LIST AND DETAILS ..uteiitticitisetee sttt etesetessteeestessaaessaessatessasessbessabessssesssesensessssesssessnsessnsssssessnsesans 33
TEST PROCEDURE ..ottt ettt b bbb bbb bbb bbb s s bbb bbb b a s 33
LSS D TS 33
FCC §15.407(g)—FREQUENCY STABILITY ...ttt e s sse et sne e s snesae e nnesnens 47
APPLICABLE STANDARD ......ceiuiitteittieettsessesstsessesessessssseasesassesssseeasesassesssseasessnsessssssssessssesssssessessnsessssessessnsessesansesans 47
LSS R T0 107 =1 10T TR 47
TEST EQUIPMENT LIST AND DETAILS ..iteiitticetieetee sttt et s etesstteeetesseessaessstessasessbesssbessssesssesesessssesssessnsessnsssssessnsenans 47
LSS 0 N 47
FCC §15.407(a) -MAXIMUM CONDUCTED OUTPUT POWER............ccccoiiiieeee et 49
APPLICABLE STANDARD ......ceiuiitteittieettsessesstsessesessessssseasesassesssseeasesassesssseasessnsessssssssessssesssssessessnsessssessessnsessesansesans 49

Report No.: RDG170212007C Page 2 of 66




Bay Area Compliance Laboratories Corp. (Chengdu)

TEST EQUIPMENT LIST AND DETAILS ..tiiitiicetiseiteesteeetesetesstteeetessaae s saessatessasessbessabessnsesssesensessssesssessnsessnsssssessnsesans 50
LSS R T0 107 =1 10T SRR 50
TEST DATA ettt et e e et e e bt e st eebesebeesateeaaeseaseesabeeabessasesaaeeeasesaasessaeeeasesansessaeeeatessnsessbesenbessasessreeentenans 50
FCC §15.407(a) - POWER SPECTRAL DENSITY ......oooiiiiiiii et sne s nne s 52
AAPPLICABLE STANDARD ... .ceiiitttteittttieteessaseeseasetesaeesssassessabesssasesssassstesssssssassesssssesssasesssssssssssssesssessesssssessssessssssees 52
LIS R T0 107 =1 10T RS 53
TEST EQUIPMENT LIST AND DETAILS ..uteiitticitisetee sttt etesetessteeestessaaessaessatessasessbessabessssesssesensessssesssessnsessnsssssessnsesans 53
LSS D TR 53

Report No.: RDG170212007C Page 3 of 66




Bay Area Compliance Laboratories Corp. (Chengdu)

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The SZ DJI TECHNOLOGY CO., LTD’s product, model number: CS550

(FCC ID: SS3-CS5501702) (the "EUT") in this report was a CrystalSky(5.5 inch), which was
measured approximately: 15.4 cm (L) x8.5 cm (W) x 4 cm(H), rated input voltage: DC7.6V from
battery. The battery can remove from the EUT and charged by charger base.

*All measurement and test data in this report was gathered from final production sample, serial number:
170212007 (assigned by the BACL, Chengdu). It may have deviation from any other sample.The EUT
supplied by the applicant was received on 2017-02-12, and EUT conformed to test requirement.

Objective

This type approval report is prepared on behalf of SZ DJI TECHNOLOGY CO.,LTD in
accordance with Part 2-Subpart J, Part 15-Subparts A, B and E of the Federal Communications
Commission’s rules.

The tests were performed in order to determine compliance with FCC Part 15, Subpart E,
section 15.203, 15.205, 15.207, 15.209 and 15.407 rules.

Related Submittal(s)/Grant(s)

FCC Part 15B JBP submissions with FCC ID: SS3-CS5501702.
FCC Part 15C DTS submissions with FCC ID: SS3-CS5501702.
Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2013, American
National Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices.

All emissions measurement was performed and Bay Area Compliance Laboratories Corp.
(Chengdu). The radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Measurement Uncertainty

Parameter Measurement Uncertainty
Occupied Channel Bandwidth 5 %
RF output power, conducted 1+0.62dB
Power Spectral Density, +0.62 dB
conducted
30M~200MHz: 4.7 dB for Horizontal, 4.7 dB for Vertical
Unwanted Emissions, radiated 200M~1GHz:6.0 dB for Horizontal, 6.0 for Vertical
1G~6GHz: 5.13 dB, 6G~18GHz: 5.47 dB
Temperature +1°C
Humidity 5%
DC and low frequency voltages 10.4%
Duty Cycle 1%
AC Power Lines Conducted 3.17 dB (150 kHz to 30 MHz)
mission
Test Facility

The test site used by BACL to collect test data is located in the5040, HuiLongWan Plaza, No. 1,
ShaWan Road,JinNiu District, ChengDu, China

Test site at BACL has been fully described in reports submitted to the Federal Communication
Commission (FCC). The details of these reports have been found to be in compliance with the
requirements of Section 2.948 of the FCC Rules on April 24, 2015. The facility also complies
with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-2014.

The Federal Communications Commission has the reports on file and is listed under FCC
Registration No.:560332. The test site has been approved by the FCC for public use and is
listed in the FCC Public Access Link (PAL) database.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing in an engineering mode which was provided by the
manufacturer.

For 5GHz band, the device employed 802.11a/n ht20 modes.
For 5150~5250 MHz band, 4 channels are emplyed:

Frequency Frequency
Channel (MHz) Channel (MHz)
36 5180 44 5220
40 5200 48 5240
The device test with channel 36, 40, 48.
For 5725~5850MHz band, 5 channels are emplyed:
Frequency Frequency
Channel (MHz) Channel (MHz)
149 5745 161 5805
153 5765 165 5825
157 5785 / /

The device test with channel 149,157,165.

EUT Exercise Software

The software “DJI-RF Certification” was used for testing, which was provided by manufacturer.
The worst-case data rates are determined to be as follows for each mode based upon
investigations by measuring the average power and PSD across all date rates bandwidths, and
modulations.

For 802.11a/n ht20 mode, the maximum power was as below setting, the power setting was
provided by the manufacturer:

5150-5250MHz:

Antenna 0&1
Test Software o
: DJI-RF Certification
Test Mode Version
Test Frequency(MHz) 5180MHz 5200MHz 5240MHz
Data Rate 6Mbps 6Mbps 6Mbps
802.11a
Power Level Setting 7 7 7
Test Frequency(MHz) 5180MHz 5200MHz 5240MHz
802.11n ht20 Data Rate MCS0 MCSO0 MCSO0
Power Level Setting 7 7 7
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5725-5850MHz:

Antenna 0&1
Test Software T
. DJI-RF Certification
Test Mode Version
Test Frequency(MHz) 5745 5785 5825
Data Rate 6Mbps 6Mbps 6Mbps
802.11a :
Power Level Setting 9 9 9
Data Rate MCSO0 MCSO0 MCSO0
802.11n ht20
Power Level Setting 9 9 9
The software configured maximum duty cycle as below:
Ve Ton+off Duty Cycle
Mode (ms) (ms) (%)
802.11a 2.08 2.10 99%
802.11n ht20 1.94 1.95 99%

The minimum transmission duration(T) is 2.08ms in 802.11a mode, 1.94ms in 802.11n ht20

mode.
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802.11n ht20 mode

Delta 2 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -2.21 dB VBW 3 MHz
20 dBm 1.953908 ms SWT 5 ms Unit dBm
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Date: 23.FEB.2017 20:42:45

Equipment Modifications

No modification was made to the EUT.
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Block Diagram of Test Setup

Radiation test below 1GHz:

EUT ﬁ
[w]
<
Q
a
Non-Conductive Table 80
cm above Ground Plane
- 1.5 Meter: >
Radiation test above 1GHz:
EUT

Non-Conductive Table 150
c¢m above Ground Plane

4+— RPN [——»

\

1.5 Meter:

A
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
FCC §15&4§27_1(298:‘,’§1 1310 RF Exposure Compliance
§15.203 Antenna Requirement Compliance
§15.407(b)(6)& §15.207(a) Conducted Emissions Not Applicable
§15&§(1)28:1§;(5b)209 Undesirable Emission& Restricted Bands Compliance
§15.407(b)) Out Of Band Emissions Compliance
§15.407(a) 6 dB Bandwidth Compliance
§15.407(g) Frequency Stability Compliance
§15.407(a)(1), Conducted Transmitter Output Power Compliance
§15.407 (a)(1),(5) Power Spectral Density Compliance

Not Applicable: the EUT was powered by battery.
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FCC §15.407 (f) & §1.1310 & §2.1093- RF EXPOSURE

Applicable Standard

According t0§15.407(f) and §1.1310, systems operating under the provisions of this section
shall be operated in a manner that ensure that the public is not exposed to radio frequency
energy level in excess of the Commission’s guideline.

According to KDB447498 D01 General RF Exposure Guidance v06

The 1-g and 10-g SAR test exclusion thresholds for 100 MHz to 6 GHz at test separation
distances < 50 mm are determined by:
[(max. power of channel, including tune-up tolerance, mW)/(min. test separation distance,
mm)] - [Vf(GHz)] < 3.0 for 1-g SAR and < 7.5 for 10-g extremity SAR, where

* f(GHz) is the RF channel transmit frequency in GHz

» Power and distance are rounded to the nearest mW and mm before calculation

* The result is rounded to one decimal place for comparison

* 3.0 and 7.5 are referred to as the numeric thresholds in the step 2 below

The test exclusions are applicable only when the minimum test separation distance is < 50 mm
and for transmission frequencies between 100 MHz and 6 GHz. When the minimum test
separation distance is < 5 mm, a distance of 5 mm according to 5) in section 4.1 is applied to
determine SAR test exclusion.

Test Result
Compliant, please refer to the SAR report: RDG170212007-20A.
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FCC §15.203 — ANTENNA REQUIREMENT

Applicable Standard

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other
than that furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the intentional
radiator shall be considered sufficient to comply with the provisions of this section. The
manufacturer may design the unit so that a broken antenna can be replaced by the user, but the
use of a standard antenna jack or electrical connector is prohibited.

And according to FCC 47 CFR section 15.407 (a)(1),if transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the peak power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

Antenna Connector Construction

The EUT has 2 internal antennas, the antenna gain of chain 0 are 2.2 dBi in 2.4GHz band,
2.5dBi in the 5150-5250MHz Band, 5.6 dBi in 5725-5850MHz band, the antenna gain of chain
1 are 2.0 dBi in 2.4GHz band, 4.3dBi in the 5150-5250MHz Band, 5.3 dBi in 5725-5850MHz
band, that fulfill the requirement of the item. Please refer to the internal photos.

Result: Compliance.
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FCC §15.209, §15.205 & §15.407(b) -UNWANTED EMISSION

Applicable Standard
FCC §15.407; §15.209; §15.205;

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the
maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-
5.35 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-
5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(i) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may
demonstrate compliance with the emission limits in §15.247(d), but manufacturing, marketing
and importing of devices certified under this alternative must cease by March 2, 2018. Devices
certified before March 2, 2018 with antenna gain of 10 dBi or less may demonstrate compliance
with the emission limits in §15.247(d), but manufacturing, marketing and importing of devices
certified under this alternative must cease before March 2, 2020.

(5) The emission measurements shall be performed using a minimum resolution
bandwidth of 1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1 MHz.

(6) Unwanted emissions below 1 GHz must comply with the general field strength limits set
forth in §15.209. Further, any U-NII devices using an AC power line are required to comply also
with the conducted limits set forth in §15.207.

(7) The provisions of §15.205 apply to intentional radiators operating under this section.
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Measurement Uncertainty

Compliance or non- compliance with a disturbance limit shall be determined in the following
manner:

If Ujap is less than or equal to Ugspr Of Table 2, then:

—compliance is deemed to occur if no measured disturbance level exceeds the disturbance limit;
—non - compliance is deemed to occur if any measured disturbance level exceeds the
disturbance limit.

If Ujap is greater than U Of Table 2, then:

—compliance is deemed to occur if no measured disturbance level, increased by (Ujap = Ucispr),
exceeds the disturbance limit;

—non - compliance is deemed to occur if any measured disturbance level, increased by (U —
Ucispr), €xceeds the disturbance limit.

Based on CISPR 16-4-2-2011, measurement uncertainty of radiated emission at a distance of
3m at Bay Area Compliance Laboratories Corp. (Chengdu) is:

30M~200MHz: +4.7 dB;

200M~1GHz: +6.0 dB;

1G~6GHz: £5.13dB;

6G~25GHz: £5.47 dB;

Table 2 — Values of Ugispr

Measurement Uecispr
Radiated disturbance (electric field strength at an OATS or in a SAC) (30 MHz to 1000 MHz) 6.3dB
Radiated disturbance (electric field strength in a FAR) (1 GHz to 6 GHz) 5.2dB
Radiated disturbance (electric field strength in a FAR) (6 GHz to 18 GHz) 5.5dB
EUT Setup
Below 1 GHz:

Aunt. Tow Ldm
Yariahle
EUT& | 3m - /

Support Units
——T

Turn Table

- ~
oam} | -

Ground Plane

Test Receivegt;
™

",

- L 1
.
M loooa

DogE
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Above 1 GHz:
Anr. Tmux Ldm
Nariahle
3m or 1.5m \ i
EUT& - — -] " ’
Support Units /
\\ _c:)_c m
- Turn Tahle

15m | ||l :nnnnnnu ——

Ground Plane

Test Hecewver

;

\u
. —— 1
. _-tf#\-. (= ] a |
o Qg [

g
o

The radiated emission tests were performed in the 3 meters chamber, using the setup
accordance with the ANSI C63.10-2013. The specification used was the FCC 15.209, and FCC
15.407 limits.

The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long
in the middle.

The spacing between the peripherals was 10 cm.

EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 30 MHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set
with the following configurations:

Frequency Range RBW Video B/W IF BIW Detector
30 MHz — 1000 MHz 120 kHz 300 kHz 120 kHz QP
1MHz 3 MHz / PK
Above 1 GHz TMHzZ 10 Hz / Ave.

Test Procedure

During the radiated emission test, the adapter was connected to the first AC floor outlet and the
other support equipments were connected to the second AC floor outlet.

Maximizing procedure was performed on the highest emissions to ensure that the EUT
complied with all installation combinations.

Data was recorded in Quasi-peak detection mode for frequency range of 30 MHz-1GHz, peak
and Average detection modes for frequencies above 1GHz.

According to KDB 789033 D02 General UNII Test Procedures New Rules v01r03, emission
shall be computed as: E [dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters.
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According to C63.10, the above 1G test result shall be extrapolated to the specified distance
using an extrapolation factor of 20dB/decade from 3m to 1.5m
Distance extrapolation factor =20 log (specific distance [3m]/test distance [1.5m]) dB

Extrapolation result = Corrected Amplitude (dBuV/m) - distance extrapolation factor (6dB)

Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Loss and Cable Loss, and
subtracting the Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude = Meter Reading + Antenna Loss + Cable Loss - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the
applicable limit. For example, a margin of 7dB means the emission is 7dB below the limit. The
equation for margin calculation is as follows:

Margin = Limit —Extrapolation result

Test Equipment List and Details

o Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
Agilent Amplifier 8447D 2944A10442 | 2016-12-02 | 2017-12-01
Rohde & EMI Test
Schwarz Receiver ESCI 100028 2016-12-02 | 2017-12-01
. Broadband
Sunol Sciences Antenna JB3 A101808 2016-04-10 | 2019-04-09
Rohde & Spectrum
Schwarz Analyzer FSEM30 100018 2016-12-02 | 2017-12-01
ETS Horn Antenna 3115 003-6076 2016-12-02 | 2017-12-01
Ducommun 1007726-
Technologies Horn Antenna ARH-4223-02 0113024 2014-06-16 | 2017-06-15
Mini-circuits Amplifier ZVA-183-S+ 771001215 | 2016-05-20 | 2017-05-19
Semi-Anechoic
EMCT Chamber 966 N/A 2015-04-24 | 2018-04-23
RF Cable
N/A (below 1GHz) NO.1 N/A 2016-11-10 | 2017-11-09
RF Cable
N/A (below 1GHz) NO.4 N/A 2016-11-10 | 2017-11-09
RF Cable
N/A (above 1GHz) NO.2 N/A 2016-11-10 | 2017-11-09
Ducommun 1007726-01
Technolagies Horn Antenna ARH-2823-02 1312 2016-08-18 | 2017-08-18
Quinstar Amplifier QLW‘1j’éO5536‘ 15964001032 | 2016-08-18 | 2017-08-18
. Spectrum
Agilent Analyzer 8564E 5943A01752 | 2016-08-18 | 2017-08-18

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Chengdu)

Test Data

Environmental Conditions

Temperature: 29.3°C
Relative Humidity: 53 %
ATM Pressure: 97.6 kPa

The testing was performed by Kevin Hu on 2017-03-25.
Test Mode: Transmitting

30MHz-40GHz (For above 1GHz,test performed at 1.5m distance EUT to antenna)
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Bay Area Compliance Laboratories Corp. (Chengdu)

5150-5250MHz:
802.11a mode(2TX mode was the worst)

Receiver Rx Antenna Cable | Amplifier | Corrected Extrapolation L .
Fr((a:nt:-lezr)\cy Reading | Detector | Polar | Factor | loss Gain | Amplitude Result (d;m\}l,;) M(ng)m
(dBuV) | (PK/IQP/AV) | (HIV) | (dB) (dB) (dB) (dBuV/m) dBpV/m M
Low Channel:5180 MHz
5180 71.09 PK H 31.72 | 5.21 0.00 108.02 102.02 N/A N/A
5180 59.68 AV H 31.72 | 5.21 0.00 96.61 90.61 N/A N/A
5180 68.11 PK Vv 31.72 | 5.21 0.00 105.04 99.04 N/A N/A
5180 56.27 AV V 31.72 | 5.21 0.00 93.20 87.20 N/A N/A
5150 26.29 PK \ 31.67 | 5.18 0.00 63.14 57.14 74.00 16.86
5150 14.76 AV V 31.67 | 5.18 0.00 51.61 45.61 54.00 8.39
10360 33.67 PK \ 37.37 | 7.76 26.37 52.43 46.43 74.00 27.57
10360 221 AV \ 3737 | 7.76 26.37 40.86 34.86 54.00 19.14
15540 34.95 PK \ 39.41 | 10.22 25.32 59.26 53.26 74.00 20.74
15540 23.42 AV V 39.41 | 10.22 25.32 47.73 41.73 54.00 12.27
6903 35.17 PK V 34.13 | 6.08 26.31 49.07 43.07 74.00 30.93
6903 23.48 AV V 34.13 | 6.08 26.31 37.38 31.38 54.00 22.62
3118 40.28 PK \ 24.86 | 3.61 26.45 42.30 36.30 74.00 37.70
3118 28.69 AV \ 24.86 | 3.61 26.45 30.71 24.71 54.00 29.29
75.59 32.5 QP V 7.78 0.47 28.41 12.34 12.34 40.00 27.66
123.12 29.4 QP V 15.96 [ 0.83 28.12 18.07 18.07 43.50 25.43
Middle Channel:5200 MHz
5200 71.85 PK H 31.76 | 5.23 0.00 108.84 102.84 N/A N/A
5200 60.24 AV H 31.76 | 5.23 0.00 97.23 91.23 N/A N/A
5200 68.73 PK \ 31.76 | 5.23 0.00 105.72 99.72 N/A N/A
5200 56.66 AV V 31.76 | 5.23 0.00 93.65 87.65 N/A N/A
10400 34.15 PK V 37.38 | 7.79 26.36 52.96 46.96 74.00 27.04
10400 22.83 AV \ 37.38 | 7.79 26.36 41.64 35.64 54.00 18.36
15600 34.96 PK V 39.42 | 10.22 25.31 59.29 53.29 74.00 20.71
15600 23.74 AV \ 39.42 | 10.22 25.31 48.07 42.07 54.00 11.93
6935 36.05 PK \ 34.18 | 6.08 26.30 50.01 44.01 74.00 29.99
6935 23.61 AV \ 34.18 | 6.08 26.30 37.57 31.57 54.00 2243
3143 41.39 PK V 25.00 | 3.64 26.46 43.57 37.57 74.00 36.43
3143 28.53 AV \ 25.00 | 3.64 26.46 30.71 24.71 54.00 29.29
75.59 32.7 QP \ 7.78 0.47 28.41 12.54 12.54 40.00 27.46
123.12 29.1 QP \ 15.96 [ 0.83 28.12 17.77 17.77 43.50 25.73
High Channel:5240 MHz

5240 71.33 PK H 31.83 | 5.27 0.00 108.43 102.43 N/A N/A

5240 59.18 AV H 31.83 | 5.27 0.00 96.28 90.28 N/A N/A

5240 68.11 PK V 31.83 | 5.27 0.00 105.21 99.21 N/A N/A

5240 56.37 AV V 31.83 | 5.27 0.00 93.47 87.47 N/A N/A
5350 27.42 PK V 32.03 | 5.37 0.00 64.82 58.82 74.00 15.18
5350 15.47 AV V 32.03 | 5.37 0.00 52.87 46.87 54.00 7.13
10480 33.12 PK V 3740 | 7.84 26.35 52.01 46.01 74.00 27.99
10480 21.25 AV \ 3740 | 7.84 26.35 40.14 34.14 54.00 19.86
15720 33.78 PK V 39.44 | 10.24 25.30 58.16 52.16 74.00 21.84
15720 22.21 AV V 39.44 | 10.24 25.30 46.59 40.59 54.00 13.41
6978 35.12 PK V 34.26 | 6.07 26.27 49.18 43.18 74.00 30.82
6978 23.91 AV V 34.26 | 6.07 26.27 37.97 31.97 54.00 22.03
3189 39.72 PK V 25.26 | 3.71 26.48 42.21 36.21 74.00 37.79
3189 28.15 AV \ 25.26 | 3.71 26.48 30.64 24.64 54.00 29.36
75.59 32.3 QP V 7.78 0.47 28.41 12.14 12.14 40.00 27.86
123.12 29.2 QP V 15.96 | 0.83 28.12 17.87 17.87 43.50 25.63
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Bay Area Compliance Laboratories Corp. (Chengdu)

802.11n ht20 mode(2TX mode was the worst)

Receiver

Rx Antenna

Cable | Amplifier | Corrected | Extrapolation o .
Fr?&ﬁ;‘;cy Reading | Detector | Polar | Factor | loss | Gain | Amplitude R (d;m\‘,lltm) M(ng)m
(dBpV) | (PKIQP/AV) | (HIV) | (dB) | (dB) | (dB) | (dBuVim) | dBuV/m -
Low Channel:5180 MHz
5180 71.76 PK H 31.72 | 5.21 0.00 108.69 102.69 N/A N/A
5180 59.8 AV H 31.72 | 5.21 0.00 96.73 90.73 N/A N/A
5180 68.25 PK \ 31.72 | 5.21 0.00 105.18 99.18 N/A N/A
5180 56.38 AV \ 31.72 | 5.21 0.00 93.31 87.31 N/A N/A
5150 27.4 PK \ 31.67 [ 5.18 0.00 64.25 58.25 74.00 15.75
5150 14.93 AV \ 31.67 | 5.18 0.00 51.78 45.78 54.00 8.22
10360 33.9 PK \ 37.37 | 7.76 26.37 52.66 46.66 74.00 27.34
10360 21.98 AV \ 37.37 | 71.76 26.37 40.74 34.74 54.00 19.26
15540 35.11 PK \ 39.41 110.22 25.32 59.42 53.42 74.00 20.58
15540 23.38 AV \ 39.41 1 10.22 25.32 47.69 41.69 54.00 12.31
6903 35.11 PK V 34.13 | 6.08 26.31 49.01 43.01 74.00 30.99
6903 23.94 AV \ 34.13 | 6.08 26.31 37.84 31.84 54.00 22.16
3118 40.39 PK V 24.86 | 3.61 26.45 42.41 36.41 74.00 37.59
3118 28.46 AV \ 24.86 | 3.61 26.45 30.48 24 .48 54.00 29.52
75.59 32.6 QP \ 7.78 0.47 28.41 12.44 12.44 40.00 27.56
123.12 29.5 QP \ 15.96 | 0.83 28.12 18.17 18.17 43.50 25.33
Middle Channel:5200 MHz
5200 71.54 PK H 31.76 | 5.23 0.00 108.53 102.53 N/A N/A
5200 59.76 AV H 31.76 | 5.23 0.00 96.75 90.75 N/A N/A
5200 68.63 PK \ 31.76 | 5.23 0.00 105.62 99.62 N/A N/A
5200 56.82 AV \ 31.76 | 5.23 0.00 93.81 87.81 N/A N/A
10400 34 PK \ 37.38 | 7.79 26.36 52.81 46.81 74.00 27.19
10400 22.21 AV \ 37.38 | 7.79 26.36 41.02 35.02 54.00 18.98
15600 34.67 PK \ 39.42 | 10.22 25.31 59.00 53.00 74.00 21.00
15600 23.75 AV \ 39.42 | 10.22 25.31 48.08 42.08 54.00 11.92
6935 35.6 PK V 34.18 | 6.08 26.30 49.56 43.56 74.00 30.44
6935 23.72 AV \ 34.18 | 6.08 26.30 37.68 31.68 54.00 22.32
3143 40.53 PK \ 25.00 | 3.64 26.46 42.71 36.71 74.00 37.29
3143 28.66 AV \ 25.00 | 3.64 26.46 30.84 24.84 54.00 29.16
75.59 32.5 QP V 7.78 0.47 28.41 12.34 12.34 40.00 27.66
123.12 29.3 QP \ 15.96 | 0.83 28.12 17.97 17.97 43.50 25.53
High Channel:5240 MHz

5240 71.04 PK H 31.83 | 5.27 0.00 108.14 102.14 N/A N/A

5240 59.25 AV H 31.83 | 5.27 0.00 96.35 90.35 N/A N/A

5240 68.43 PK \ 31.83 | 5.27 0.00 105.53 99.53 N/A N/A

5240 56.29 AV \ 31.83 | 5.27 0.00 93.39 87.39 N/A N/A
5350 27.9 PK V 32.03 | 5.37 0.00 65.30 59.30 74.00 14.70
5350 15.66 AV V 32.03 | 5.37 0.00 53.06 47.06 54.00 6.94
10480 32.89 PK \ 3740 | 7.84 26.35 51.78 45.78 74.00 28.22
10480 21.37 AV \ 3740 | 7.84 26.35 40.26 34.26 54.00 19.74
15720 33.68 PK \ 39.44 110.24 25.30 58.06 52.06 74.00 21.94
15720 22.75 AV V 39.44 | 10.24 25.30 47.13 41.13 54.00 12.87
6978 35.33 PK V 34.26 | 6.07 26.27 49.39 43.39 74.00 30.61
6978 23.79 AV V 34.26 | 6.07 26.27 37.85 31.85 54.00 22.15
3189 39.26 PK \ 25.26 | 3.71 26.48 41.75 35.75 74.00 38.25
3189 27.84 AV \ 25.26 | 3.71 26.48 30.33 24.33 54.00 29.67
75.59 32.4 QP V 7.78 0.47 28.41 12.24 12.24 40.00 27.76
123.12 29.6 QP V 15.96 | 0.83 28.12 18.27 18.27 43.50 25.23
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Bay Area Compliance Laboratories Corp. (Chengdu)

5725-5850MHz:
802.11a mode(2TX mode was the worst)

Receiver Rx Antenna | caple | Amplifier | Corrected | EXtrapolation L. .
Freleltlj-lency Reading | Detector | Polar | Factor | loss G‘:\in Amplitude Result d;m\}l,t Mzrg .
(MHz) (dBpV) | (PKIQPIAV) | (HIV) | (dB) | (dB) (dB) (dBpV/m) dBuV/m | (dBrV/m) | (dB)
Low Channel:5745 MHz
5745 71.13 PK H 3259 | 5.74 0.00 109.46 103.46 N/A N/A
5745 59 AV H 3259 | 5.74 0.00 97.33 91.33 N/A N/A
5745 68.52 PK V 3259 | 5.74 0.00 106.85 100.85 N/A N/A
5745 56.78 AV V 3259 | 5.74 0.00 95.11 89.11 N/A N/A
5725 37.97 PK \ 32.57 | 5.72 0.00 76.26 70.26 122.20 51.94
5720 28.92 PK V 3256 | 5.71 0.00 67.19 61.19 110.80 49.61
5700 27.23 PK V 3254 | 5.70 0.00 65.47 59.47 105.20 45.73
5650 26.66 PK \ 3248 | 5.65 0.00 64.79 58.79 68.20 9.41
11490 34.02 PK V 37.99 | 8.22 26.02 54.21 48.21 74.00 25.79
11490 22.29 AV V 37.99 | 8.22 26.02 42.48 36.48 54.00 17.52
17235 33.52 PK V 42.98 | 10.82 25.99 61.33 55.33 74.00 18.67
17235 21.7 AV V 42.98 | 10.82 25.99 49.51 43.51 54.00 10.49
3828 43.88 PK \ 28.31 | 4.67 26.56 50.30 44 .30 74.00 29.70
3828 32.42 AV V 28.31 | 4.67 26.56 38.84 32.84 54.00 21.16
2231 36.8 PK V 2411 | 3.02 26.85 37.08 31.08 74.00 42.92
2231 24.94 AV \ 2411 | 3.02 26.85 25.22 19.22 54.00 34.78
75.59 32.8 QP V 7.78 0.47 28.41 12.64 12.64 40.00 27.36
123.12 29.3 QP V 15.96 | 0.83 28.12 17.97 17.97 43.50 25.53
Middle Channel:5785 MHz
5785 70.78 PK H 32.64 | 5.77 0.00 109.19 103.19 N/A N/A
5785 58.64 AV H 32.64 | 5.77 0.00 97.05 91.05 N/A N/A
5785 69.07 PK V 3264 | 5.77 0.00 107.48 101.48 N/A N/A
5785 56.92 AV V 32.64 | 5.77 0.00 95.33 89.33 N/A N/A
11570 34.24 PK \ 38.03 | 8.21 26.00 54.48 48.48 74.00 25.52
11570 22.32 AV V 38.03 | 8.21 26.00 42.56 36.56 54.00 17.44
17355 33.28 PK V 43.53 | 11.03 26.16 61.68 55.68 74.00 18.32
17355 21.13 AV V 43.53 | 11.03 26.16 49.53 43.53 54.00 10.47
3843 441 PK V 28.37 | 4.69 26.56 50.60 44.60 74.00 29.40
3843 31.82 AV V 28.37 | 4.69 26.56 38.32 32.32 54.00 21.68
2265 37.13 PK V 24.00 | 3.02 26.86 37.29 31.29 74.00 42.71
2265 24.65 AV V 24.00 | 3.02 26.86 24.81 18.81 54.00 35.19
75.59 32.8 QP V 7.78 0.47 28.41 12.64 12.64 40.00 27.36
123.12 29 QP V 15.96 | 0.83 28.12 17.67 17.67 43.50 25.83
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Bay Area Compliance Laboratories Corp. (Chengdu)

Receiver Rx Antenna Cable | Amplifier | Corrected | Extrapolation L. .
Frelc\]nl:-lency Reading | Detector | Polar | Factor | loss G‘;in Amplitude Result dglnclt Me:jrg n
(MHz) (dBuV) | (PK/QP/AV) | (HV) | (@B) | (dB) | (dB) | (dBuvim) | dBpV/im | (dBLV/m) | (dB)
High Channel:5825 MHz
5825 71.14 PK H 32.69 | 5.81 0.00 109.64 103.64 N/A N/A
5825 59.22 AV H 32.69 | 5.81 0.00 97.72 91.72 N/A N/A
5825 69.07 PK \ 32.69 | 5.81 0.00 107.57 101.57 N/A N/A
5825 56.76 AV \ 32.69 | 5.81 0.00 95.26 89.26 N/A N/A
5850 39.3 PK V 32.72 | 5.83 0.00 77.85 71.85 122.20 50.35
5855 29.03 PK \ 32.73 | 5.83 0.00 67.59 61.59 110.80 49.21
5875 27.07 PK V| 32.75 | 5.85 | 0.00 65.67 59.67 10520 | 4553
5925 27.06 PK V 32.81 | 5.89 0.00 65.76 59.76 68.20 8.44
11650 | 34.5 PK V| 3806 | 820 | 2598 | 54.80 48.80 7400 | 2520
1650 | 23.25 AV V| 38.06 | 820 | 2598 | 4353 3753 5400 | 1647
17475 325 PK V| 44.09 | 1123 | 2633 | 6149 5549 7400 | 18.51
17475 | 20.83 AV V| 44.09 | 1123 | 2633 | 49.82 43.82 54.00 | 10.18
3867 47.92 PK V | 2847 | 472 | 2656 | 54.55 48.55 7400 | 2545
3867 36.79 AV V| 2847 | 472 | 2656 | 43.42 37.42 5400 | 16.58
2302 37.39 PK V| 23.87 | 301 | 2686 | 37.41 3141 7400 | 42.59
2302 25.04 AV V 23.87 | 3.01 26.86 25.06 19.06 54.00 34.94
7559 32.7 QP V | 7.78 | 047 | 2841 12.54 12.54 40.00 | 27.46
123.12 29.2 QP V| 1596 | 083 | 28.12 17.87 17.87 4350 | 25.63
802.11n ht20 mode(2TX mode was the worst)
Receiver Rx Antenna | caple | Amplifier | Corrected | Extrapolation L. .
Freslt:_lency Reading | Detector | Polar | Factor | loss G‘;in Amplitude Result d;m\}'/t Ma:jrg N
(MHz) (dBupV) | (PK/QP/AV) | (HIV) | (@B) | (dB) | (dB) | (dBuVim) | dBuV/im | (dBuV/m) | (dB)
Low Channel:5745 MHz
5745 71.08 PK H 3259 | 5.74 0.00 109.41 103.41 N/A N/A
5745 59.67 AV H 3259 | 574 0.00 98.00 92.00 N/A N/A
5745 68.77 PK \ 32.59 | 574 0.00 107.10 101.10 N/A N/A
5745 57 AV \ 3259 | 5.74 0.00 95.33 89.33 N/A N/A
5725 38.04 PK \ 32.57 | 5.72 0.00 76.33 70.33 122.20 51.87
5720 28.77 PK \ 32.56 | 5.71 0.00 67.04 61.04 110.80 49.76
5700 27.18 PK \ 3254 | 5.70 0.00 65.42 59.42 105.20 45.78
5650 27.03 PK \ 3248 | 5.65 0.00 65.16 59.16 68.20 9.04
11490 34.15 PK V 37.99 | 8.22 26.02 54.34 48.34 74.00 25.66
11490 22.34 AV \ 37.99 | 8.22 26.02 42 .53 36.53 54.00 17.47
17235 33.62 PK \ 4298 | 10.82 25.99 61.43 55.43 74.00 18.57
17235 21.75 AV V 42,98 | 10.82 25.99 49.56 43.56 54.00 10.44
3828 43.91 PK \ 28.31 | 4.67 26.56 50.33 44 .33 74.00 29.67
3828 32.07 AV \ 28.31 | 4.67 26.56 38.49 32.49 54.00 21.51
2231 36.76 PK \ 24 .11 3.02 26.85 37.04 31.04 74.00 42.96
2231 24.61 AV \ 2411 3.02 26.85 24.89 18.89 54.00 35.11
75.59 32.6 QP V 7.78 0.47 28.41 12.44 12.44 40.00 27.56
123.12 29.5 QP \ 15.96 | 0.83 28.12 18.17 18.17 43.50 25.33
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Bay Area Compliance Laboratories Corp. (Chengdu)

Receiver Rx Antenna Cable | Amplifier | Corrected | Extrapolation L. .
Frelc\]nl:-lency Reading | Detector | Polar | Factor | loss G‘:\in Amplitude Result dglnclt Me:jrg n
(MHz) (dBuV) | (PK/QP/AV) | (HV) | (@B) | (dB) | (dB) | (dBuvim) | dBpV/im | (dBLV/m) | (dB)
Middle Channel:5785 MHz
5785 70.85 PK H 32.64 | 5.77 0.00 109.26 103.26 N/A N/A
5785 59.08 AV H 3264 | 5.77 0.00 97.49 91.49 N/A N/A
5785 67.87 PK \ 32.64 | 5.77 0.00 106.28 100.28 N/A N/A
5785 56.56 AV \ 32.64 | 5.77 0.00 94.97 88.97 N/A N/A
11570 34.53 PK V 38.03 | 8.21 26.00 54.77 48.77 74.00 25.23
11570 22.22 AV \ 38.03 | 8.21 26.00 42 .46 36.46 54.00 17.54
17355 33.29 PK \ 43.53 | 11.03 26.16 61.69 55.69 74.00 18.31
17355 21.19 AV V 43.53 | 11.03 26.16 49,59 43.59 54.00 10.41
3843 45.76 PK \ 28.37 | 4.69 26.56 52.26 46.26 74.00 27.74
3843 33.85 AV \ 28.37 | 4.69 26.56 40.35 34.35 54.00 19.65
2265 36.61 PK V 24.00 | 3.02 26.86 36.77 30.77 74.00 43.23
2265 2517 AV \ 24.00 | 3.02 26.86 25.33 19.33 54.00 34.67
75.59 32.8 QP V 7.78 0.47 28.41 12.64 12.64 40.00 27.36
123.12 29.4 QP \ 15.96 | 0.83 28.12 18.07 18.07 43.50 25.43
High Channel:5825 MHz
5825 71.17 PK H 32.69 | 5.81 0.00 109.67 103.67 N/A N/A
5825 59.7 AV H 32.69 | 5.81 0.00 98.20 92.20 N/A N/A
5825 68.65 PK \ 32.69 | 5.81 0.00 107.15 101.15 N/A N/A
5825 56.9 AV V 32.69 | 5.81 0.00 95.40 89.40 N/A N/A
5850 39.02 PK \ 32.72 | 5.83 0.00 77.57 71.57 122.20 50.63
5855 29.26 PK \ 3273 | 5.83 0.00 67.82 61.82 110.80 48.98
5875 27.39 PK \ 32.75 | 5.85 0.00 65.99 59.99 105.20 45.21
5925 27.06 PK \ 32.81 | 5.89 0.00 65.76 59.76 68.20 8.44
11650 34.03 PK V 38.06 | 8.20 25.98 54.31 48.31 74.00 25.69
11650 22.69 AV \ 38.06 | 8.20 25.98 42 97 36.97 54.00 17.03
17475 32.8 PK \ 44.09 | 11.23 26.33 61.79 55.79 74.00 18.21
17475 20.67 AV V 44,09 | 11.23 26.33 49.66 43.66 54.00 10.34
3867 46.96 PK V 2847 | 4.72 26.56 53.59 47.59 74.00 26.41
3867 35.19 AV \ 2847 | 4.72 26.56 41.82 35.82 54.00 18.18
2302 37.21 PK V 23.87 | 3.01 26.86 37.23 31.23 74.00 42.77
2302 24.88 AV \ 23.87 | 3.01 26.86 24.90 18.90 54.00 35.10
75.59 33 QP V 7.78 0.47 28.41 12.84 12.84 40.00 27.16
123.12 29.5 QP V 15.96 | 0.83 28.12 18.17 18.17 43.50 25.33
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Bay Area Compliance Laboratories Corp. (Chengdu)

FCC §15.407(b)—OUT- OF-BAND EMISSIONS

Applicable Standard
FCC §15.407

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the
maximum emissions outside of the frequency bands of operation shall be attenuated in
accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-
5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-
5.35 GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the
5.47-5.725 GHz band shall not exceed an e.i.r.p. of -=27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of =27 dBm/MHz at 75 MHz or more above or
below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(ii) Devices certified before March 2, 2017 with antenna gain greater than 10 dBi may
demonstrate compliance with the emission limits in §15.247(d), but manufacturing, marketing
and importing of devices certified under this alternative must cease by March 2, 2018. Devices
certified before March 2, 2018 with antenna gain of 10 dBi or less may demonstrate compliance
with the emission limits in §15.247(d), but manufacturing, marketing and importing of devices
certified under this alternative must cease before March 2, 2020.

(5) The emission measurements shall be performed using a minimum resolution
bandwidth of 1 MHz. A lower resolution bandwidth may be employed near the band edge, when
necessary, provided the measured energy is integrated to show the total power over 1 MHz.

Test Procedure

According to KDB 789033 D02 General UNII Test Procedures New Rules v01r03
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Bay Area Compliance Laboratories Corp. (Chengdu)

Test Equipment List and Details

e Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
Rohde & Schwarz | Signal Analyzer FSEM30 100018 2016-12-02 | 2017-12-01
N/A RF Cable N/A N/A Each Time /

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.3 °C
Relative Humidity: 39 %
ATM Pressure: 95.5 kPa

The testing was performed by Kevin Hu on 2017-03-14.

Test Result: Pass. (All emission under limit more than 9dB, so the total EIRP meet the

requirement)

Please refer to the following tables and plots.
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5150-5250MHz Chain O:

802.11a Low Channel

Marker 1 [T1] RBU 1 MHz RF Att 30 dB
Ref Lvl -46.46 dBm VBW 3 MHz
20 dBm 5.14623246 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -46|.46 dBm
5.14623p46 GHz
10
MV“"‘\«/‘\/"—W\
D //v \
-10 ///
-20 J
iolwi=|=} /
30 ”L/f&w
-40
] Ww‘/
mwmww\ﬁm
-B60]
-70
-80

Date:

Center 5.15 GHz

14.MAR.2017

03:55:06

8 MHz/

802.11a High Channel

Span 80 MHz

Marker 1 [T1] RBI 1 MHz RF Att 30 dB
Ref Lvl -44.57 dBm VBW 3 MHz
20 dBm 5.40122244 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -44.57 dBm
5.40122p44 GHz
10 2 B
-10 \
-20
-30 M\\
-40
\Uw :
MWMWWMMW
-50
-B60]
-70
-80
Center 5.35 GHz 24 MHz/ Span 240 MHz
Date: 14.MAR.2017 03:58:18
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Bay Area Compliance Laboratories Corp. (Chengdu)

802.11n ht20 Low Channel

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl ~46.17 dBm VBMW 3 MHz
20 dBm 5.14110220 GHz SWT 5 ms Unit dBm
20
0.5 dB Offse Y1[T1] -46(. 17 dBm
5.14110R20 GHz|
10
n—\/\r\,\_/_,
i //, —~~
-10 //
-20 /
274k /
-30 Al
/I
-40
] V\W/
75D«~WMU\AWWWNW
-60
-70
-80

Center 5.15 BHz
Date: 14 .MAR.2017

8 MHz/

04:02:45

802.11n ht20 High Channel

Span 80 MHz

Marker 1 [T1] RBU 1 MHz  RF Aftt 30 oB
%Ref Lvl ~43.54 dBm VBW 3 MHz
20 dBm 5.4B038076 CGHz SUT 5 ms Unit dBm
- 0.5 dp Offse vi(iT1] -43.54 dBm
5. 46038075 GHz
10 2 B

-30 o

L

-50)

-60)

-70

-80

Center 5.35 GHz

Date: 14 MAR.2017

24 MHz/

04:00:01

Span 240 MHz
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Bay Area Compliance Laboratories Corp. (Chengdu)

5150-5250MHz Chain 1:

802.11a Low Channel

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -46.22 dBm VBW 3 MHz
20 dBm 5.13629258 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse v [lT11 -46.22 dBm
0. 13629259 GHz
10
/H~J~4\Ur*\NV\\
D //
-10 ///
—20) 17
27248 )/M
-30
W
-40
i w”/
75DW~WWWW
-60
-70
-80
Center 5.15 BHz 8 MHz/ Span 80 MHz
Date: 14 .MAR.2017 04:30:06
802.11a High Channel
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -44.84 dBm VBW 3 MHz
20 dBm 5.37332665 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse v [lT11 -44.84 dBm
0.37332665 GHz
10 el 1l=)
D \
-10 \
-20
-30 w\\
40 \/m ‘
SOLWWTRNITIVIN Y WIS R,
. R R (VN T PRRYNATYR
-60
-70
-80
Center 5.35 GHz 24 MHz/ Span 240 MHz

Date:

14.MAR.2017

04:27:56
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Bay Area Compliance Laboratories Corp. (Chengdu)

802.11n ht20 Low Channel

Marker 1 [T1] RBW 1 MHz  RF Att 30 dB
Ref Lvl ~43.74 dBm VBW 3 MHz
20 dBm 5.14671343 GHz SWT S ms Unit dBm
20
U.5 dp Offse vi(i7T1] -49. 74 B| g
5. 14671343 GHz|

D R
/
/

-20

-30

-40

-50

-60
-70
-80
Center 5.15 GHz 8 MHz/ Span 80 MHz
Date: 14 .MAR.2017 04:24:45
802.11n ht20 High Channel
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -44.55 dBm VBW 3 MHz
20 dBm 5.41324649 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse v [lT11 -44.55 dBm
5.41324649 GHz
10 —t=
D \
-10
-20)
-30 \A\K
WJN*AyfwbﬂwdkﬂJ~4AhNﬁ4NvawwwwNMMM~ANNM&MLW¢&wuv¢Auﬁuudev
-50
-60
-70
-80
Center 5.35 GHz 24 MHz/ Span 240 MHz

Date:

14 MAR.2017

04:27:03
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5725-5850MHz Chain O:

802.11a Low Channel

Marker 2 [T1] RBI 1 MHz RF Att 30 dB
Ref Lvl -45.14 dBm VBW 3 MHz
20 dBm 5.60551102 GHz SWT 5 ms Unit dBm
20,
0.5 dp Offse Y2 I0T1] -45.14 dBm
5.60551102 GHz
10 TTTTT] 3 T3 dBn
/mv-» 5. 72500000 GHz
D / \
-10 /
-20
iolwi=|=}
-30 \
—40
EDMWMWW“[! \VMMWWMMA‘\
~60
-70
-80
Center 5.725 GHz 25 MHz/ Span 250 MHz
Date: 14.MAR.2017 04:13:37
802.11a High Channel
Marker 2 [T1] RBI 1 MHz RF Att 30 dB
Ref Lvl -45.83 dBm VBW 3 MHz
20 dBm 5.87143287 GHz SWT 5 ms Unit dBm
20,
0.5 dp Offse Y2 I0T1] -45.83 dBm
5.87143B7 GHz
10 TTTTT] —ZH B 5Bn
5.85530060 GHz
o VN
10 / \\
-20
-27dBm / \
-30 /w \\
—40 x
| 2
EDMWW\M»/ WWWWM
~60
-70
-80
Center 5.85 GHz 23 MHz/ Span 230 MHz
Date: 14.MAR.2017 04:10:41
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Bay Area Compliance Laboratories Corp. (Chengdu)

802.11n ht20 Low Channel

Marker 2 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -44.72 dBm VBW 3 MHz
20 dBm 5.653613824 GHz SWT 5 ms unit dBm
20
U.5 dp Offse Y2 [iT11] -44.72 dBm
5.65961[824 GHz
10 T (TTT] 7053 don
r_v..,\ 5. 72374748 GHz
D X \
-10
1MAX / \
-20
ko R == lrJ \
-30 f W\
-40 —
- MMWWWWNWJ \\M\MMMWMWW”
-60
-70
-80
Center 5.725 GHz 25 MHz/ Span 250 MHz
Date: 14.MAR.2017 04:05:01
802.11n ht20 High Channel
Marker 2 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -46.07 dBm VBW 3 MHz
20 dBm 5.92812625 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse Y2 I0T1] -46/.07 dBm
5.92812625 GHz
10 TTTTT] —7T7[ 55 dBn
5 .85069138 GHz
0 VN
-10 / \
1MAX / \
-20
-27dBm / \
-30 7 \k
-40
~EDMWM WWWMW
-60
-70
-80
Center 5.85 GHz 23 MHz/ Span 230 MHz
Date: 14.MAR.2017 04:08:20

iMA

1MA
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Bay Area Compliance Laboratories Corp. (Chengdu)

5725-5850MHz Chai

n1:

802.11a Low Channel

Marker 2 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -45.40 dBm VBW 3 MHz
20 dBm 5.66112224 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse v (711 dBm
GHz
10 VIIUTTT -JI. 28 dBm
[“\p 5.72500000 GHz
D (
-10 /
-20
iolwi=|=}
-30 \\
-40 -
EDWW“‘LJWMWW \&u/\mw A i
-60
-70
-80
Center 5.725 GHz 25 MHz/ Span 250 MHz
Date: 14 .MAR.2017 04:15:45
802.11a High Channel
Marker 2 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -45.69 dBm VBW 3 MHz
20 dBm 5.86313627 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse v2 [(T11 -45.68 dBm
0.86313B27 GHz
10 ST [TTT] —TH T oEn
,—W\/ 5.850689/138 GHz
D ( \
-10 / \
-20
-27dBm r/ \H
-30 H\
-40
2
EDMWW WWMMMW
-60
-70
-80
Center 5.85 GHz 23 MHz/ Span 230 MHz

Date:

14.MAR.2017

04:17:39
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802.11n ht20 Low Channel

Marker 2 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -45.31 dBm VBW 3 MHz
20 dBm 5.70120240 GHz SWT 3 ms Unit dBm
20
0.5 dB Offse vo (711
10 VIIUTTT
) /r\/‘\
-10
1MAX / \
-20
) 1/\/ \"\
ko R == ]
-30 / \
-40 \M
. WWMWW M«AnﬁM"J\ g N
-60
-70
-80
Center 5.725 GHz 25 MHz/ Span 250 MHz
Date: 14.MAR.2017 04:20:16
802.11n ht20 High Channel
Marker 2 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -45.73 dBm VBW 3 MHz
20 dBm 5.86451804 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse Y2 I0T1] -45.73 dBm
0.B86451304 GHz
10 ST [TTT] ~T3 53 aBn
N\ 5.85023046 GHz
D /fwv \
-10
1MAX / \
-20
~27dBm / \\MI
-30 /] \
-40
—EDMWW‘JJ eyt LA MAA Ay,
-60
-70
-80
Center 5.85 GHz 23 MHz/ Span 230 MHz
Date: 14 .MAR.2017 04:18:32

iMA

1MA

Report No.: RDG170212007C

Page 32 of 66




Bay Area Compliance Laboratories Corp. (Chengdu)

FCC §15.407(a) -EMISSION BANDWIDTH

Applicable Standard
15.407(a)

Test Equipment List and Details

.. Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
Rohde & Schwarz | Signal Analyzer FSEM30 100018 2016-12-02 | 2017-12-01
N/A RF Cable N/A N/A Each Time /

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).

Test Procedure

According to KDB 789033 D02 General UNII Test Procedures New Rules v01r03

Test Data

Environmental Conditions

Temperature: 26.4 °C
Relative Humidity: 38 %
ATM Pressure: 95.6kPa

The testing was performed by Kevin Hu on 2017-03-14.

Test Result: Pass.

Please refer to the following tables and plots.
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Bay Area Compliance Laboratories Corp. (Chengdu)

Test mode: Transmitting (Test was performed at chain 0)

26 dB
UNII Frequenc Emission 99% Occupied
Band LA i) MHz) © | Bandwidth Bandwidth
(MHz)
Low 5180 2253 16.01
802.11 a Middle 5200 23.01 16.01
5150- High 5240 2277 16.01
5250MHz [ o Low 5180 23.65 17.96
o0 Middle 5200 23.49 18.04
High 5240 24.05 18.04
) 68 | 9% | gl
requenc mission ccupie .
UNIlBand | Mode | Channel (I(\llle) y S | 22 dv’:i e Baﬂt:nmiltlgth
(MHz) (MHz) (MHz2)
Low 5745 16.19 16.83 >0.5
802.11a | Middle 5785 16.19 16.01 >0.5
5725- High 5825 16.35 16.01 >0.5
5850MHz [ o Low 5745 16.99 17.96 >0.5
- Middle 5785 16.99 17.96 >0.5
High 5825 17.23 17.96 >0.5

Note: the 99% Occupied Bandwidth have not fall into the band 5250-5350MHz and 5470-5725MHz,

please refer to the test plots of 99% Occupied Bandwidth.
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5150-5250MHz, 26dB Emission Bandwidth:

802.11a Low Channel

Delta 1 [T1] RBW 300 KHz RF Att 30 dB
Ref Lvl -0.25 dB VBW 1 MHz
20 dBm 22.52505010 MHz SWT 5 ms Unit dBm
20,
0.5 dB Offse YT -26. 42 dBm
5.16825651 GHz
10 T[T B
~ Z MHz
Of=r—tp—bm K 0L Tl e
L/Van¢Mvab&\f””*«wv 7 GH=
-10
1MAX / \
-20
4 :
D2 [-26.44 dn
30 M// A\\‘\,\w\
-40 ’U‘w AN
M "\A/\\J
-50
~60
-70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 03:54:22
802.11a Middle Channel
Delta 1 [T1] RBW 300 KHz RF Att 30 dB
Ref Lvl 0.28 dB VBW 1 MHz
20 dBm 23.00601202 MHz SWT 5 ms Unit dBm
20,
0.5 dp Offse vi|iT1] -26].60 dBm
5.18833667 GHz
10 NI R 1 REERCE
43.00601p02 MHz
0 L Vo lrT1] _ol.49 dRn
=St
Www\f\f\/\w 5.20404810 GHz|
-10
1MAX / \
-20
1 \1\1
D2 [-26.49 [Hn v
-30 ‘/J// ‘\“t\,\‘\’m
Y VYA =N
v Yy
-50
~60
-70
-80
Center 5.2 GHz 4 MHz/ Span 40 MHz

Date:

14.MAR.2017

03:55:48

iMA

iMA
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802.11a High Channel

Delta 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl -0.26 dB VB 1 MHz
20 dBm 22.76553106 MHz SWT 5 ms Unit dBm
20
U.5 dp Offse vi(i7T1] -26.14 dBm
5.22833667 GHz
10| T
2T T] —T[ 25 aB
‘ 42.76553/106 MHz
O o Vo llT1] -0l.37 dBp
WWWJL/\/\W“"VW“""\ 5244660838 GHz
-10
1MAX / \
-0
1 \Ll
L 02 [-25.37 o
- \/\J’A'/J \\L‘\\/\A
40 AM M
I Y
-50
60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 03:57:35
802.11n ht20 Low Channel
Delta 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl 0.15 dB VBW 1 MHz
20 dBm 23.64729459 MHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -27.25 dBm
5.16609613 GHz
10 - .
2T T] T T5 aB
43.64729459 MHz
bt 2 Vo111 _il 51 dAn
w " ///\A/\\M/ VA 5. 17458295 Ghz
-10 .\
1MAX / \
-0
/ :
L 02 [27.51 HBn
b ANM/J \“Vu
4ol e \.Mw“ﬂ
Nl
-50)
60
-70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 D4:02:04

iMA

1MA
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802.11n ht20 Middle Channel

Delta 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -0.14 dB VB 1 MHz
20 dBm 23.4B697385 MHz SWT 5 ms Unit dBm
20,
0.5 dp Offse Yil[T1] .58 dBm
5. 51 GHz
10 TTTTTT —U[ 17 g5
"N 0 T2 d
4348697395 MHz
ot Vo lrT1] ~ 47 dBn
o " WJ\MM .\ 5.20404p10 GHz
-10 //
1MAX / \
-20
| \'\l
73[3_02 -27.47 #Bn \ \Aw
fo'] P AN
-40 oA
-50
-60
-70
-80
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:00:55
802.11n ht20 High Channel
Delta 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl 0.28 dB VBW 1 MHz
20 dBm 24.04809613 MHz SWT 5 ms Unit dBm
20,
U.5 dp Offse Yil[T1] -27.38 dBm|
5. 22809619 GHz
10 2T [T 1] 78 a8
d4.04809619 MHz
) EESR 3 V2 |IT1] 1117 dBm
' m //MM\/\MM ,\ 5 04404810 GHZ
-10
1MAX / \
-20
UB/’ \1
L 02 [27.17
h N W\J\M
40 -«,'.MN\M A
-50
-60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 03:59:12

iMA

1MA
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99% Occupied Bandwidth:

802.11a Low Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.02 dBm VBW 1 MHz
20 dBm 5.18396794 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -1[.02 dBm
5.18396(794 GHz
10 =z 15 IT387 765 Tz
vT1 (T1] -10[.71 dBm
0 5 12138b77 GH»
WN\/WMM (711 -g.77 dBn
1/ L: 5.18829659 GHz
-10 / \
-20 Mﬂ
0 MP/ \A‘M
,ADN'IVMUN
50
-B60]
-70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 D03:54:35
802.11a Middle Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.01 dBm VBW 1 MHz
20 dBm 5.20476954 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -1[.01 dBm
5.20476[54 GHz
10 TPH I ERISIEEE1 sl Rk
vT1 (T1] -10[. 11 dBm
0 ! 5. 1913AP77 GH
MW‘\/\;\MM% [T11 -10].65 dBm
T/ F 5.20837675 GHz
-10 / \
-20 \\
-30

Tk,

-50
-60
-70
-80
Center 5.2 GHz 4 MHz/
Date: 14.MAR.2017 03:56:02

Span 40 MHz
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802.11a High Channel

Marker 1 [T1] RBW 300 kHz  RF Att 30 oB
Ref Lvl -0.48 dBnm VBIW 1 MHz
20 dBm 5.24468938 CGHz SUT 5 ms Unit dBm
20
0.5 dB Offse Yil[T1] -0].48 dBm
5.24468938 GHz
10 TFH 15 OT307765 THz
B AR -10].56 dBm
o . 5 23138b77 GHz
WW/\WW‘\/“M (711 -d.24 dBn
D{ Qi 5.24829559 GHz
-10
1MAX I/f \
—20 \\\
-30 M“‘Jﬂ M
,ADWU{,M_-\.M M.l
50
60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 03:57:48
802.11n ht20 Low Channel
Marker 1 [T1] RBW 300 kHz  RF Att 30 oB
Ref Lvl -1.53 dBm VBW 1 MHz
20 dBm 5.17498998 CGHz SUT 5 ms Unit dBm
20
0.5 dp Offse vi|iT1] -1|.59 dBn
5.17498098 GHz
10 TPH 17 55T TET Tz
Tl 1711 -11.10 dBm
o 1 5 1z0anlian GHe
MMMMMM% [T11 -10[.56 dBm
Tf }r 5. 18885772 GHz
-10
1MAX / \
—20
30 Jv//u/v]\"/ \‘\\(h;‘\)\w
_a0 ._,vﬂﬂ!\) \,WA-.WI
50
60
-70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:02:16

iMA

1MA
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802.11n ht20 Middle Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.78 dBm VB 1 MHz
20 dBm 5.20661323 GHz SWT 5 ms Unit dBm
20,
0.5 dB Offse viliT1] 1. dBml
5.20661 GHz
10 OPY 1B TSEU 7T Tz
Tl (T1] -10[.82 dBm
0 1 5. 190900180 GHz
MWMWN% (711 -10.21 dBm
Tf’ 13 5.20897 GHz|
-10
1MAX / \
_20 /\f/ \
-30 M/‘/IJ’ UM
—40 Mt u"m
-50
-60
-70
-80
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:01:13
802.11n ht20 High Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.22 dBm VBW 1 MHz
20 dBm 5.24412826 GHz SWT 5 ms Unit dBm
20,
0.5 dB Offse YlIT11] dBm
5. GHz
10 njaiE e TS50 7T Tz
VT 1711 -11.02 dBm
0 5. 230900180 GHz
MMM 4 [T1] -10f.37 dBm
Tf ng 5.2 788 GHz,
-10
1MAX / \
_20 /\r‘(/ \
b MU h\wﬂm
_a0 _\.Il\AVd ‘I.Iﬁ.uu I
-50
-60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 03:59:24

iMA

1MA
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5725-5850MHz, 6dB Bandwidth:

802.11a Low Channel

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.82 dB VBW 300 kHz
20 dBm 16.18238477 MHz SWT 10 ms Unit dBm
20
0.5 dp Offse Y10T1] 2> dBm
~ |-
S| GHz
10 2T [TTTT 7 GB
16 . MHz
0 , Vo IT11 dBm
| D1 -3.B5 dBm v 074984970 CHzZ
1JI,MJI/\M\,\
_10 po lg g8 4 b
1MAX j h 1MA
-20 / \
-30 ﬁ/{ \L\v
ADMWI\”/ \'\dw‘m
-50
-60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 04:12:53
802.11a Middle Channel
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.79 dB VBW 300 kHz
20 dBm 16.18238477 MHz SWT 10 ms Unit dBm
20
0.5 dp Offse v 711 dBm
~ |-
GHz
10 T[T B
MHZ]
0 - Vo IT11 dBm
| D1 -3.84 dBm v 0. 77930189682 GHz
_10 palg gu o vl A
1MAX f h 1MA
-20 / \\
-30 ﬁyj \\“\U
, ALAM A b
40 M/m w-w
- %‘%
-60
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2017 04:11:36
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802.11a High Channel

Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl -0.67 dB VBW 300 kHz
20 dBm 16.35270541 MHz SWT 10 ms Unit dBm
20,
0.5 dB Offse vi|iT1] -10[. 46 dBm|
5.81670B41 GHz
10|
NI R [ 57 I8
1|6.35270B41 MHz
0 VolrT1] -o 38 dBm
ISR 2 5.82736[473 GHz
-J.5 m 1
0 i Ll L
—— Do [11.38 PBn f !
1MAX f h
-20 / \
N WWJ/ \\\wuy
_40 JNu“A/' m\ﬂvutn
. —_
-60
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:09:52
802.11n ht20 Low Channel
Delta 1 [T1] RBW 100 KHz RF Att 30 dB
Ref Lvl -0.21 dB VBW 300 kHz
20 dBm 16.99398798 MHz SWT 10 ms Unit dBm
20
0.5 dp Offse vi|iT1] -g.44 dBn
5.73638p77 GHz
10 - -
NE R [ 2T a8
1|6.99398/798 MHz
0 - Vo IT11] —3. 42 dBm
L D1 -3.42 dBm Y = 2285708 Coo
: WM MW\JMMALI
~10 N2 L9 49 er_.g "
1MAX j \J ‘\
-20 /‘( \
-30

M,

-50)

-60)

-70

-80

Date:

Center 5.745 GHz

14 MAR.2017

4 MHz/

04:04:12

Span 40 MHz

iMA

1MA
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802.11n ht20 Middle Channel

Delta 1 [T1] RBW 100 kHz ~ RF Att 30 dB
Ref Lvl -0.13 dB VBW 300 kHz
20 dBm 16.99338798 MHz SWT 10 ms unit dBm
20
0.5 dB Offse viliT1] dBml -
5. 7 GHz
10 “T{TTTT B
15 MHz
0 ‘ volIT1] 4 dBm
| 01 4 B g 5.77982/966 GHz
~10 Into] 10 49 #J‘AMJW‘K MW .l
1MAX { \1 1MA
-20 ,F‘/ \\
-30 r/

-40) le

-50
-60)
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:06:03
802.11n ht20 High Channel
Delta 1 [T1] RBW 100 kHz RF Att 30 dB
Ref Lvl 0.11 dB VBW 300 kHz
20 dBm 17.23446894 MHz SWT 10 ms Unit dBm
20
0.5 dp Offse MR IRER -11].20 dBm|
I |
5.81622p44 GHz
10 - —
21 [TTT] O 1T aB
17.23446B8394 MHz
g Vo711 -5 24 dBm
IS 2 5.82616232 GHz
—-J. m
(O 1700 Y R R Y T
—D7 [ 17T.74 fBn——p ¢ T L
1MAX { \1 '\ 1MA
-20) / \\
-30 / \b
ABMAM \“"\\\.\A
50 MM
-60)
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:07:28
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99% Occupied Bandwidth:
802.11a Low Channel

Marker 1 [T1] RBW 300 kHz  RF Att 30 oB
Ref Lvl -0.08 dBnm VBW 1 MHz
20 dBm 5.74263527 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -0[.08 dBm
5. 74263527 GHz|
10 =z 5 B336H733 TRz
) Tl 1711 -10f.23 dBm
o v o 73630P6E1 GH>
WM‘”""-M’\‘MVM{;(Q[MJ -6.46 dBm
T/ 575313627 GHz|
~10 N/N \
20 \ﬂ/ \
30

-40

\‘W‘W‘Mu.
My

-50
-60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:13:06
802.11a Middle Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.36 dBm VBW 1 MHz
20 dBm 5.78271543 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi|iT1] -1|.36 dBm
5.78271[43 GHz
10 TPH 15 IT387 765 Tz
VT [T1] -12,.78 dBm)
0 1 o N GCH>
WMWW [T11 -9.74 dBm
F 5.79321[43 GHz
-10 ){:{, \\
-20 \\1\
-30 M‘ Y
B ..MN\[\’
“0fif
-50
-60
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:11:49
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802.11a High Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.96 dBm VB 1 MHz
20 dBm 5.82255511 GHz SWT 5 ms Unit dBm
20
0.5 dB Offse vi(iT1] .96 dBm
F11 GHz
10 TFH J7EE TZ]
VTl (T11 -120.10 dBm
0 1 5 81630P6E1 GHz
WW\ [T1] -10[.69 dBm
) 5.83321[543 GHz
-10 —
1MAX /
-0 J \
-30
\\Nk
40 &W
-50
60
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:10:04
802.11n ht20 Low Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.11 dBm VBW 1 MHz
20 dBm 5.74159319 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi|iT1] ~1|.11 dBm
5.74159313 GHz
10 TPH 17 55T TET Tz
VT 1711 -10.56 dBm
0 1 5. 739R2l1A4 GHy
pAna Mo\ st frind 71 -4 10 dBm
T 2 5.75377756 GHz
-10
1MAX / \
-0 \\m\
T
40 ..MP"A” N
-50)
60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14 _MAR.2017 D4:04:27

iMA

1MA
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802.11n ht20 Middle Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -1.60 dBm VB 1 MHz
20 dBm 5.78007014 GHz SWT 5 ms Unit dBm
20,
0.5 dp Offse Yil[T1] -1].60 dBm
5.780074014 GHz
10 OPY T7 IS5 T TEZ Tz
VTl 1T1] -10[.83 dBm
o 1 o 77a82li64 GHz
A[_AM*’W\JWW% [T1] -9.74 dBm
o - 5037 4cs che
. 2 5.79377756 GHz
-10 TV
1MAX / \
-20 d/”,
-30] MA \‘«1
_40 .,'NIAJ\A M !
-50
-60
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:06:15
802.11n ht20 High Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -2.65 dBm VBW 1 MHz
20 dBm 5.82007014 GHz SWT 5 ms Unit dBm
20,
U.5 dp Offse Y1 ([T1] -2.65 dBm
82007014 GHZ|
10 njaiE 17 OS5 TET Tz
VT 1711 75 dBm
5 . o 819820164 GHZ
-9.62 dBm|
83377756 GHz
-10
1MAX
-20
_30 N
L1
T
-50
-60
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14 MAR.2017 04:07:41

iMA

1MA
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FCC §15.407(g)-FREQUENCY STABILITY

Applicable Standard

FCC §15.407

(a) Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the users manual.

Test Procedure

According to C63.10-2013 clause 6.8.

Test Equipment List and Details

e Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
Rohde & Schwarz | Signal Analyzer FSEM30 100018 2016-12-02 | 2017-12-01
N/A RF Cable N/A N/A Each Time /
FLUKE Multimeter 1587 27870099 2016-12-30 | 2017-12-29
High Temperature
BACL Test Chamber BTH-150 30024 2016-12-02 | 2017-12-01

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.3°C
Relative Humidity: 39 %
ATM Pressure: 95.5 kPa

The testing was performed by Kevin Hu on 2017-03-14.

Test Result: Pass.
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Un-modulation, channel 5180MHz

Measured
Temperature Voltage Frequency Result
C VDC MHz
-20 5180.009
-10 5180.011
10 76 5180.012
20 ' 5180.010 Pass
30 5180.016
40 5180.014
25 6.84 5180.012
25 8.36 5180.016
Un-modulation, channel 5745MHz
Measured
Temperature Voltage Frequency Result
C VDC MHz
-20 5745.004
-10 5745.007
10 76 5745.002
20 ' 5745.014 Pass
30 5745.012
40 5745.012
25 6.84 5745.014
25 8.36 5745.012

Note: the frequency stability range plus the operation bandwidth edge within the operation band.
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FCC §15.407(a) -MAXIMUM CONDUCTED OUTPUT POWER

Applicable Standard

(a) Power limits:
(1) For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the
maximum conducted output power over the frequency band of operation shall not exceed 1 W.
Fixed point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi
without any corresponding reduction in the maximum conducted output power or maximum
power spectral density. For fixed point-to-point transmitters that employ a directional antenna
gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum
power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation shall not exceed 250 mW
provided the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
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power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W. In addition, the maximum power spectral
density shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

(4) The maximum conducted output power must be measured over any interval of continuous
transmission using instrumentation calibrated in terms of an rms-equivalent voltage.

Test Equipment List and Details

Manufacturer Description Model N?ﬁ:;ér Cal:;)ar?:ion CSH:';:& n
Agilent Wideand Power | N1921A | MY54170074 | 2017-01-03 | 2018-01-03
Agilent P-Series Power N1912A MY5000798 | 2017-01-03 | 2018-01-03

N/A RF Cable N/A N/A Each Time /

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).

Test Procedure

According to KDB 789033 D02 General UNII Test Procedures New Rules v01r03

Test Data

Environmental Conditions

Temperature: 26.3°C
Relative Humidity: 39 %
ATM Pressure: 95.5 kPa

The testing was performed by Kevin Hu on 2017-03-13.
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Test Mode: Transmitting

Conducted RMS
UNII Frequenc Output Power Total | Limits
Band Mode (I?IIHz) y (dBm) (dBm) | (dBm) Result
Chain 0 Chain 1
5180 8.12 8.63 11.39 24 PASS
802.11a 5200 8.06 8.51 11.3 24 PASS
5150- 5240 8.04 8.21 11.14 24 PASS
5250MHz 5180 8.09 8.6 11.36 24 PASS
802.11n20 5200 8.03 8.46 11.26 24 PASS
5240 8.01 8.17 11.1 24 PASS
5745 8.11 8.33 11.23 30 PASS
802.11a 5785 8.02 8.11 11.08 30 PASS
5725- 5825 8.06 8.24 11.16 30 PASS
5850MHz 5745 8.12 8.34 11.24 30 PASS
802.11n20 5785 8.03 8.19 11.12 30 PASS
5825 8.05 8.21 11.14 30 PASS

Note: Note: Peak conducted peak only for reporting. For 802.11a/n mode, the device employed Cyclic
Delay Diversity (CDD) for MIMO transmitting, per C63.10-2013 clause 14.4.3.2.5 b, for power
measurements on IEEE 802.11 devices:

Directional gain = Gyjghest = 4.3dBi < 6dBi in 5150-5250 MHz Band
Directional gain = Ghighest = 5.6dBi < 6dBi in 5725-5850 MHz Band
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FCC §15.407(a) - POWER SPECTRAL DENSITY

Applicable Standard

(a) Power limits:
(1) For the band 5.15-5.25 GHz.

(i) For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

(ii) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum
conducted output power over the frequency band of operation shall not exceed 1 W provided
the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

(iii) For fixed point-to-point access points operating in the band 5.15-5.25 GHz, the
maximum conducted output power over the frequency band of operation shall not exceed 1 W.
Fixed point-to-point U-NII devices may employ antennas with directional gain up to 23 dBi
without any corresponding reduction in the maximum conducted output power or maximum
power spectral density. For fixed point-to-point transmitters that employ a directional antenna
gain greater than 23 dBi, a 1 dB reduction in maximum conducted output power and maximum
power spectral density is required for each 1 dB of antenna gain in excess of 23 dBi. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirectional
applications, and multiple collocated transmitters transmitting the same information. The
operator of the U-NII device, or if the equipment is professionally installed, the installer, is
responsible for ensuring that systems employing high gain directional antennas are used
exclusively for fixed, point-to-point operations.

(iv) For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation shall not exceed 250 mW
provided the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of
directional gain greater than 6 dBi are used, both the maximum conducted output power and
the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

(2) For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the maximum
power spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting
antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
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power and the maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

(3) For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W. In addition, the maximum power spectral
density shall not exceed 30 dBm in any 500-kHz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in this band may
employ transmitting antennas with directional gain greater than 6 dBi without any corresponding
reduction in transmitter conducted power. Fixed, point-to-point operations exclude the use of
point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is
professionally installed, the installer, is responsible for ensuring that systems employing high
gain directional antennas are used exclusively for fixed, point-to-point operations.

Test Procedure

According to KDB 789033 D02 General UNII Test Procedures New Rules v01r03

Test Equipment List and Details

... Serial Calibration | Calibration
Manufacturer Description Model Number Date Due Date
Rohde & Schwarz | Signal Analyzer FSEM30 100018 2016-12-02 | 2017-12-01
N/A RF Cable N/A N/A Each Time /

* Statement of Traceability: BACL (Chengdu) attested that all calibrations have been performed,
traceable to National Primary Standards and International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 26.5°C
Relative Humidity: 38 %
ATM Pressure: 95.4kPa

The testing was performed by Kevin Hu on 2017-03-14.
Test Mode: Transmitting

Test Result: Compliance.Please refer to the following table and plot.
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5150-5250MHz:

Frequenc PSD Total Limit

Mode | Channel | "0 /e Cha(ﬁ‘Bom/Mchim (dBm/MHz) | (dBm/MHz)
Low 5180 259 | 097 131 9.7
802.11a | Middle 5200 213 | 007 212 9.7
High 5240 2.2 0.69 2.49 9.7
Low 5180 291 | -1.09 11 9.7
802.11n20 | Middle 5200 288 | 115 1.08 9.7
High 5240 25 | -003 1.92 9.7

Note: For 802.11a/n mode, the device employed Cyclic Delay Diversity (CDD) for MIMO transmitting,
per C63.10-2013 clause 14.4.3.2.5 b, Directional gain may be calculated by using the formulas
applicable to equal gain antennas with Gant set equal to the gain of the antenna having the highest gain;

For power density measurements on IEEE 802.11 devices,
Array Gain = 10 log(NANT/NSS) dB.
So:
Directional gain = GANT + Array Gain = 4.3+10%*log(2) =7.3 dBi

The Power density Limits was reduce 1.3dB

5725-5850MHz:

PSD .

Mode | Channel | FIERLETCY | (ABmIS0OKHE) | o i) | (ammisonkia
Low 5745 -5.47 -4.15 0.45 27.4
802.11a | Middle 5785 -5.37 -4.72 0.18 27.4
High 5825 -6.57 -3.77 0.26 274
Low 5745 -3.63 -4.08 1.36 27.4
802.11n20 | Middle 5785 4.7 -4.29 0.72 274
High 5825 -5.56 -5.02 -0.07 274

Note: For 802.11a/n mode, the device employed Cyclic Delay Diversity (CDD) for MIMO transmitting,
per C63.10-2013 clause 14.4.3.2.5 b, Directional gain may be calculated by using the formulas
applicable to equal gain antennas with Gant set equal to the gain of the antenna having the highest gain;

For power density measurements on IEEE 802.11 devices,

Array Gain = 10 log(NANT/NSS) dB.
So:
Directional gain = GANT + Array Gain = 5.6+10*log(2) =8.6 dBi
The Power density Limits was reduce 2.6dB

The measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10log(500kHz/RBW) to the
measured result, whereas RBW (< 500 kHz) is the reduced resolution bandwidth of the spectrum
analyzer set during measurement.
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5150MHz-5250MHz:
Chain 0:
802.11a Low Channel
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@Ref Lvl -2.59 dBm VB 3 MHz
20 dBm 5.18412826 GHz SHT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -2.53 dBm| e
5. 826 GHz
10!
D il
rjﬂﬁwmwwaM\N/¢-ﬁ~L-ww\

-30 /MWN MMV\N
,ADM u‘!“‘u\,\%
-50
-60
-70
-80

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2017 03:54:45

802.11a Middle Channel
Marker 1 [T11] RBW 1 MHz RF Att 30 dB
Ref Lvl -2.13 dBm VBW 3 MHz
20 dBm 5.20404810 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse MEIRES -20.13 dBm| A
5.20404B810 GHz
10
0
Fﬁwvwwﬁw\MM\k/WWV~*L*”“~\\

/ \

-30

-40 W Y

-50

-60)

-70)

-80i

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 14.MAR.2017 03:86:12
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802.11a High Channel

Marker 1 [T1] RBW 1 MHz  RF Att 30 db
Ref Lvl -2.20 dBm VB 3 MHz
20 dBm 5.244523806 GHz SWT 5 ms Unit dBm
20
U.5 dp Offse vi(i7T1] -2.20 dBm
5.24452806 GHz
10
o !
”vawMﬁJuthn\N/JW~M~%JL-“\\
-10 / \
-30 -

-50

-60)

-70)

-80i

Center 5.24 GBHz

Date:

%Ref Lvl

20 dBm
20

14.MAR. 2017

Marker 1 [T1] RBW

4 MHz/

03:57:58

802.11n ht20 Low Channel

1 MHz
-2.91 dBm VBW 3 MHz
5.18364723 GHz SWT 5 ms

Span 40 MHz

RF Att 30 dB

Unit dBm

0.5 d

Offse

Y1IT1]

-2.91 dBm
5. 18364723 GHz

-20

-30

—40

-50)

-60)

-70

-80

Center 5.18 GHz

Date:

14 MAR.2017

4 MHz/

04:02:26

Span 40 MHz
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802.11n ht20 Middle Channel

Marker 1 [T1] RBU 1 MHz  RF Att 30 oB
Ref Lvl -2.88 dBm VBW 3 MHz
20 dBm 5.20501002 BHz SWT 5 ms Unit dBm
20
0.5 dp Offse MEIRES -2].88 dBm|
5.20501002 GHz|
10
U :
/MMMM\

LZ / \
L

-50
-60
-70
-80
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:01:25
802.11n ht20 High Channel
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -2.50 dBm VBW 3 MHz
20 dBm 5.24484370 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse YiIT1] -2.50 dBm
5.24484870 GHz
10
0
//ﬂdvﬁvMMMMﬂAWMAI\~WNMAJMWVwaqmwﬁwx\
-10 //
-20

J

-50

-60)

-70

-80

Center 5.24 GHz

Date:

14 MAR.2017

4 MHz/

03:58:34

Span 40 MHz
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Chain 1:

802.11a Low Channel

Marker 1 [T1] RBU 1 MHz RF Att 30 dB
Ref Lvl -0.97 dBm VBW 3 MHz
20 dBm 5.18292585 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -0[.97 dBm
5.168292585 GHz
10
0 1
MﬁMw~\Nh*A-ﬂ~\~Vﬁ/&ajwdwvwlhA“\
-10 j/// \\
-20

./

-50

-60

-70

-80

Center 5.18 GHz

Date:

%Ref Lvl

20 dBm

14.MAR.2017

20

Marker 1

4 MHz/

04:28:45

802.11a Middle Channel

[T1]
0.07 dBm
5.20533066 GHz

RBW
VBW
SWT

1 MHz
3 MHz
5 ms

RF A

Unit

Span 40

tt 30 dB

dBm

0.5 dp Offse

Y1IT1]

dBm|
GHz

-20

-30

-40 wﬂﬂfﬁr

-50

-60

-70

-80

Center 5.2 GHz

Date: 14.MAR.2017

4 MHz/

04:28:40

Span 40 MHz
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802.11a High Channel

Marker 1 [T1] RBI 1 MHz RF Att 30 dB
Ref Lvl 0.69 dBm VBW 3 MHz
20 dBm 5.24525050 GHz SWT 5 ms Unit dBm
20,
0.5 dB Offse vi|iT1] 0|.69 dBm
5.24525050 GHz
10|
1
X
0
ﬂ~f~/MNMWUNMA)4u/JMNV” haY
-10 // \
-20 f \
-30 W KM
,ADM N“w
-50
-60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:27:37
802.11n ht20 Low Channel
Marker 1 [T1] RBI 1 MHz RF Att 30 dB
Ref Lvl -1.09 dBm VBW 3 MHz
20 dBm 5.18412826 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -1[.09 dBm
5.18412826 GHz
10
0
) // \
b //f \‘\
. o iy,
o™ el
-50
-60
-70
-80
Center 5.18 GHz 4 MHz/ Span 40 MHz

Date:

14 MAR.2017

04:24:189
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802.11n ht20 Middle Channel

Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -1.15 dBm VBW 3 MHz
20 dBm 5.20621242 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -1[.15 dBm
5.20621242 GHz|
10
0
wﬁﬂVﬂ“””"/uJﬁﬂd\ﬁMWNwrw '“\\
) ///,N \\
-20 \A\
-30 NMMV4$ ka‘UNJ
o W
-50
-60
-70
-80
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:25:27
802.11n ht20 High Channel
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
Ref Lvl -0.03 dBm VBW 3 MHz
20 dBm 5.24484370 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse YiIT1] -0/.03 dBm
5.24484870 GHz
10
0 ~]
Lo At mtins | ~\\
) ///w \\
-20 / \
30 Ml’ W\V‘W\w\
-40
-50
-60
-70
-80
Center 5.24 GHz 4 MHz/ Span 40 MHz

Date: 14 MAR.2017

04:26:36
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5725MHz-5850MHz:
Chain 0:

802.11a Low Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -5.47 dBm VB 1 MHz
20 dBm 5.73742485 GHz SWT 5 ms Unit dBm
20,
0.5 dp Offse vi|iT1] -5.47 dBm
5. 73742485 GHz
10
0
1
i, MMN\ AN Ay
) f'/ / \"n
-30]

gl

Ty
i,

-50
-60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:13:16
802.11a Middle Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -5.37 dBnm VBW 1 MHz
20 dBm 5.78B367735 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse Y [(T11 -5.37 dBm
5. 78367735 GHz
10
0
1
10 WN*—AMI\ ,,\MMM
/ \A
-20 ”A/ \\
-30 p

il

-50
-60
-70
-80
Center 5.785 GHz 4 MHz/
Date: 14.MAR.2017 04:11:58

Span 40 MHz
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802.11a High Channel

Marker 1 [T11] RBW 300 kHz RF Att 30 dB
Ref Lvl -6.57 dBm VBW 1 MHz
20 dBm 5.82864729 GHz SWT 3 ms Unit dBm
20
0.5 dB Offse ME IR -6[.57 dBm|
5.82864[729 GHz
10
0
1
_10 A AN MR o gl
-20) JJ \\
" ",
h (‘”M ‘ W‘W—r
fﬁow %Wﬁ
-60)
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:10:14
802.11n ht20 Low Channel
Marker 1 [T11] RBW 300 kHz RF Att 30 dB
Ref Lvl -3.63 dBm VBW 1 MHz
20 dBm 5.73882866 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi|iT1] -3.63 dBn
5. 73982966 GHZz|
10
0 T
-10 / \
-20 / \L
-30 Jﬂ u\kq
~40 Ww L“"W
-50 W"‘Nf
-60)
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz

Date:

14 MAR.2017

04:04:39
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802.11n ht20 Middle Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -4.70 dBm VBW 1 MHz
20 dBm 5.77862725 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse viliT1]
5.
10

) \

50 s
-60
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 04:06:25

802.11n ht20 High Channel

Marker 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl -5.56 dBnm VB 1 MHz

20 dBm 5.82616232 GHz SWT 5 ms Unit dBm
20

0.5 dp Offse viliT1) -5|.56 dBn

5. 826160232 GHz
10
g

1

r '

4

_40) wﬁg’f" .
,5U“Vﬁjwww “ﬁhﬁ$vﬂ
-60
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 04:07:52
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Chain 1:

802.11a Low Channel

Marker 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl ~4.15 dBnm VBH 1 MHz
20 dBm 5.74736473 GHz SUT 5 ms Unit dBm
20
0.5 dp Offse vi|iT1] -4.15 dBm
5. 74736473 GHz
10
0 T
» FJJVAUKAMMLdJJh*f\ fﬂ\hlﬁ*JMJ“kMAMx
-20 d/// \\q
B 7 My
" L] Ny,

-50

Mol

~60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 D04:15:24
802.11a Middle Channel
Marker 1 [T1] RBW 300 KHz RF Att 30 dB
Ref Lvl -4.72 dBm VBW 1 MHz
20 dBm 5.78856713 GHz SWT 5 ms Unit dBm
20,
0.5 dp Offse ME IR 4. 72 dBm
5.78856[713 GHz
10
0
1
» ’AMA/J»VKAJJMJ\ WJJV~ﬂlNAJMMJ*
-20 /ﬂ// \M
-30 K\AWK
n M )
-50
~60
-70
-80

Date

Center 5.785 GHz

: 14.MAR.2017

4 MHz/

04:16:23

Span 40 MHz
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802.11a High Channel

Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -3.77 dBm VBW 1 MHz
20 dBm 5.82984570 GHz SWT 5 ms Unit dBm
20,
0.5 dB Offse vi|iT1] -3 77 oBm|
5.82984[370 GHz
10|
v T
-10 / v
-20 N/ \
- v “N\,
_40 N M N‘\\A
M\d‘ A
-50
-60
-70
-80
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 D04:17:12
802.11n ht20 Low Channel
Marker 1 [T1] RBW 300 kHz RF Att 30 dB
Ref Lvl -4.08 dBm VBW 1 MHz
20 dBm 5.74608216 GHz SWT 5 ms Unit dBm
20
0.5 dB Offse YT -4.08 dBm|
5.74608p16 GHz
10

T N
Mm.:‘v"w Py M%

—40

-50
-60
-70
-80
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 14 .MAR.2017 04:139:42

Report No.: RDG170212007C Page 65 of 66




Bay Area Compliance Laboratories Corp. (Chengdu)

802.11n ht20 Middle Channel

Marker 1 [T1] RBW 300 kHz  RF Att 30 dB
Ref Lvl ~4.23 dBm VB 1 MHz
20 dBm 5.7B616232 GHz SWT 5 ms Unit dBm
20
0.5 dp Offse vi(iT1] -4[.29 dBm
5. 78616032 GHz
10
0 T
WWW’\\ MM\
-10 / \
) !/ \
-30 \ﬁ\
,4Dw \“’h\krll W
-50
-80
-70
-80
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 14.MAR.2017 D04:13:08
802.11n ht20 High Channel
Marker 1 [T1] RBW 300 kHz  RF Att 30 db
Ref Lvl -5.02 dBm VB 1 MHz
20 dBm 5.82233473 GHz SWT 5 ms Unit dBm
20
U.5 dp Offse Y1 ([T1] -5.02 dBm
5.82239473 GHz|
10
0 1
;. ‘,,W\M*’\)IN‘A\ N
o0 /// \\
-30

AADWhWN“LmﬂVV

-50
-60
-70
-80
Center 5.825 GHz 4 MHz/
Date: 14 .MAR.2017 D04:18:12

#xrxx END OF REPORT *+%%%
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